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California Bearing Ratio
2023/M/2005-01 sy s s

Client Name: C¥pllall syl L6 oo s 50 Test Date: 01/03/2023
Project Name: Gl g S| Uadl] Specimen Type : Sub ballast
1 gl — dSo — cpalel] St. 432+600 : St. 434+600 153, Lie
- Sl e Adgtuia ol g8 Jasll JiB (e B3 gall Al S Lo J el (Al il 5 Jrand) BAE) o dlay L)
.4' !(A) Molding Moisture Contest
e Specimen Name: 1 1 1 Specimen Name: 1 2 3
Jean Ne. 1 Mold Vol. cm® 2208
JJ|A. Mass, Wet Soil +can, g 450 |Mass of sample, Mold g 13344
ce|[B- Mass, Dry Soil + can, g 425 [Mass of Mold 9 8458
Hlc. Mass Moisture (A-B) 25 Mass of sample g 4886
y|D. Mass Can g 100 Unite Wet Mass gfem® 2.21
—[E. Mass of Dry Soil (B-D) 325 Percent Moisture % 7.69
cr{[F_%Moisture ((C/E*100) | 7.69 Unite Dry Mass glom’ 2.05
) S —
= -
" _ TestNo., 1 TostNo. 2 TestNo. 3
&lPenetration| Molded | TESTED / Molded  / TESTED |/ Molded  / TESTED /
('Iﬂ mm Total Unit Corr. % Total Unit Corr. % Total Unit Corr. %
— Load kg [-0ad (k/em?) | Load Kiem' CBR Loadkg [Load (Kiom?) [Load Wem’ | GBR | Loadkg | Lead (em?) | Load Kicm' CBR
— 0 0 0.00
: 0.64 140 | 7.23
ol 127 352 | 18.19
o 1.9 527 | 27.23
2.54 792 | 40.92 59.31
3.81 1264 | 65.31
5.08 1756 | 90.73 88.09
7.62 2521 | 130.26 4
[ Swell
140 -
Specimen Name: 1 120
Mold No. 1
Final Hight mm 6.21 T
Initial Height mm 6.20 3
Difference mm 0.01 E
Sample Length mm | 125.00 ]
Percent Swell % 0,01
Test No. 1 s
Blows Per Layer 10 mm“‘;n — "

_

Tested By
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California Bearing Ratio
2023/M/2005-01 #8, _n&

Client Name: CYgliall Gaad Lo sl 4S5 Test Date: 01/03/2023
Project Name: &l gt il Specimen Type : Sub ballast
1 gl — daf — Sualel) St. 4324600 : St. 434+600 *aL e
- LISl e Al g 3l ¢ g0 Sandl BB (m B gl Aigal i gl Jguanll o5 (A ity pand) Sal) canaa Aty il
~[(A) Molding Moisture Contest
|Specimen Name: I 1 1 Specimen Name: 1 2 3
1
—{|Can No. 1 [Mold Vol. Cm’® 2208
A, Mass, Wet Soil +can, g 425 IMass of sample, Mold g 13328
d'.."B. Mass, Dry Soil + can, g 402 IMass of Mold g 8458
Flc. Mass Moisture (A-B) 23 [Mass of sample g 4870
alD. Mass Can g 100 Unite Wet Mass glem’ 2.21
—J[E. Mass of Dry Soil (8-D) 302 Percent Moisture % 7.62
ﬂ@mmsturﬂ ((C/E*100) 7.62 Unite Dry Mass gfc:r'na 2.05
2 — —_—
————— ———————
;j' | Test No. 1 Test No. 2 TestNo. 3
ﬁenetrat]on Molded / TESTED [/ Molded / TESTED [/ Molded / TESTED [/
N__mm Total |  Unit Corr. % Tolal Unit Gorr. % Total Unit Corr. %
- Load kg [-0ad (Kiem®} | Load Klom! CBR Loadkg  [Loed (iem?) [Load iom? | GBR | Loadkg | Loed (Kiem®) | Load Kiom? CBR
— 0 0 0.00
: 0.64 140 | 7.23
c“: 1.27 361 18.65
N 190 542 | 28.01
2.54 788 40.72 59.01
3.81 1268 | 65.52
5.08 1743 | 90.06 87.44
7.62 =2479 128.09 i Y =]
Swell
140
Specimen Name: 1
[Mold No. 1
[IFinal Hight mm 3.87 T
ST o
[linitial Height mm 3.86 C;
[[Difference mm 0.01 =1
||Sample Length mm | 125.00 5
[Percent Swell % 0.01
Test No. 1
|[Blows Per Layer 56
Tested By

gt =83 VYY) gl
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Los Angles Abrasion (AASHTO T96)
2023/M/2005-01 &, s

Client Name: Y glhall (pas ) 4 g A5 s Test Date: 01/03/2023
Project Name: el bt pgeSlf Specimen type: ‘Sub ballast
T plhd. dSg- Jpakel St. 432+600 : St. 434+600 151, Lie
(o
)

g LS e Dl stean ol 9 Jranl) S e B3 gal) Aall Jidi gl Jguanl) o 1) ililllg Jpand 3] i dallay Gl
0 Test Class A B e D |
S Abrasive Charge (No. of Spheres) 12 11 8 6 |
C? Sieves
3 Passing Retained Sample Mass
IS mm__ (alt.) mm  (alt) g
— 375 (112in) | 25.0 (1in.) 1250
m. 25.0 (1in.) 19.0  (3/4in.) 1250
= 19.0 (3/4in.) 12.5 (1/2in.) 1250 2500
g' 12,6 (1/2in.) 9.50 (3/8in.) 1250 2500
= 9.50 (3/8in.) 6.35 (1/4in.) 2500
A 6.35 (1/4in.) 4.75 (No.4) 2500
5 475 (No.4) 2.36 (No.8) 5000 |l
A Total il | sopof WAEEEE5000" | [ 5000 5000 |
g

Total Class (A)

Mass of Sample before Test g = 5000

Mass of Sample retained on 1.70mm(No.12) g = 3724

Los Angles Wear = ((6000-Mass Ret.) /5000)X100 % = 25.52

Tested By Approved
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Los Angles Abrasion (AASHTO T96)
2023/M/2005-02 & s i

Client Name: Y gliall cpaa il a5 (g s AS pid Test Date: 01/03/2023
Project Name:; ot il gl g} _fLlail Specimen type: 'Sub ballast
T Ui dSgin Cpakl] St. 4324600 : St. 434+600 Tai, 4ic

LSl e Al gicne sl gt aanll G G B gl Aipall Jiad Lgple Jpaanll o3 0 giliilly Jyand) B8] cn Allay UL

Test Class A B C D
Abrasive Charge (No. of Spheres) 12 11 8 6
Sieves
Passing Retained Sample Mass
mm (alt.) mm (alt.) g
375 (11/2in) | 25.0 (1in.) 1250
25.0 (1in.) 19.0 (3/4in.) 1250
19.0 (3/4in.) 12.5 (1/2in.) 1250 2500
12.5 (1/2in.) 9.50 (3/8in.) 1250 2500
9.50 (3/8in.) 6.35 (1/4in.) 2500
6.35 (1/4in.) 4.75 (No.4) 2500
475 (No.4) 2.36 (No.8) 5000 |
. Total — 5000 5000 5000 5000 ||
Total Class (A)
Mass of Sample before Test g = 5000
Mass of Sample retained on 1.70mm(No.12) g = 3701
Los Angles Wear = ((5000-Mass Ret.) /5000)X100 % = 25.98
Tested By Approved

L

FOVYATYY _FOVYAOYY . FolAVIAT. FOV. VVAY 1 cigiali FOVFTTaY 1 (sl YA 1 g pan =B VYYVY 1 oh ol
E-mail; info@drtpc.org Mail: 12211Giza - Egypt P.O.Box: 38 Fax: 35736601 Tel.: 35707713 - 35687696 -35728532- 35728623



DEVELOPMENT RESEARCH
AND TECHNOLOGICAL
PLANNING CENTER

Aalt) & g gl i IS4
Lyl il

b_—nli) A_zala
CAIRO UNIVERSITY
———
lophmblaiy gl Loay L it i
i Plate Load Test Results
Fo "' =57 Report No. 2023/M/2005-001
v ¢ \) QN i
CLIENT: Y gldall yas Jl) 8 1o duaw 45 i Date :  4/7/2023
PROJECT: ASgd - Cualel) - s pual) iy g Il LAY Test Place.: Sub-ballast
St. 4324600 : 4324625
Test No. 1 Test No. 2
Pressure
Gauge | 2" | stress | Dial 1 | Dial 2 | Sett. 1| Sett. 2| AY9 | Dial 1 | Dial 2 | Sett. 1] sett, 2| AV
Reading Load Sett. Sett.

kglem* [ ton | kglem*] mm mm | mm | mm mmf{| mm | mm | mm | mm | mm

0 0_ 0 9 7 0 0 0 8.58 6.38 0 0 0.52_
20.000 1.186 0.420 | 8910 | 6.820 | 0.090 | 0.180 | 0.135 | 8.480 | 6.300 | 0.520 | 0.700 0.610 |
40.000 | 2.346 | 0.830 | 8.760 | 6.700 | 0.240 | 0.300 | 0.270 § 8.370 | 6.230 | 0.630 | 0.770 | 0.700
60.000 | 3.632 | 1.250 | 8.630 | 6.560 | 0,370 | 0.440 | 0.405 § 8.270 | 6.140 | 0.730 | 0.860 | 0.795
80.000 | 4.719 | 1.670 | 8.500 | 6.410 | 0.500 | 0.590 | 0.545 || 8.180 | 6.070 | 0.820 | 0.930 | 0.875
100.000 | 5.878 | 2.080 | 8.380 | 6.240 | 0.620 | 0.760 | 0.690 | 8.100 [ 5.990 | 0.900 | 1.010 | 0.955

2351 - 121 -2023-11-23 11:22:03 - 001 - 025 - 3

Plate Bearing Test
Pressure (kg/cm?)
a1 1 10
0
""“"-
0.2 =
-~ M\KH
S o4 .
& \
T 06 - Rl allsF |
§ 0'8 : %M%ﬁ"“"\—, >
= ;
5 N |
1.2
Ev1 1355 Kglem?®
Ev2 2144 Kglem?
Ev2/Ev1 1.583 i
Tested By Approved

(7/id
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Plate Load Test Results
Report No. 2023/M/2005-002

CLIENT: Y gliall e il L& obuw S i Date : 4/7/2023

PROJECT: ASpd - cualell - oy puall | il g SN Ll Test Place.: Sub-ballast

St. 432+625 : 432+650

Test No. 1 Test No. 2

Pressure Act Ay g
Gauge “. | Stress || Dial 1 | Dial 2 | Sett. 1| Sett. 2 9- | Dial 1 | Dial 2 | Sett. 1| Sett, 2 9
Reading | 228 Sett. Sett.

kglem® | ton |kglem*l mm | mm [ mm | mm | mm | mm | mm | mm | mm | mm
0 0 D] 7 8 0/ |- 0 6.38 | 6.39 0 0 | 1.115
20.000 | 1.186 | 0.420 | 6.800 | 7.790 | 0.200 | 0.210 | 0.205 ] 6.300 | 6.320 | 0.700 | 1.680 | 1.190
40.000 | 2.346 | 0.830 | 6.680 | 7.660 | 0.320 | 0.340 | 0.330 | 6.230 | 6.250 | 0.770 | 1.750 | 1.260
60.000 | 3.532 | 1.250 | 6.560 | 7.530 | 0.440 | 0.470 | 0.455 | 6.140 | 6.170 [ 0.860 | 1.830 1.3451

80.000 | 4.719 [ 1.670 § 6.400 0.600 | 0.600 | 0.600 § 6.090 | 6.080 | 0.910 | 1.920 [ 1.415
100.000 2.080 0.770 | 0.750 | 0.760 ] 6.030 | 6.010 | 0.970 | 1.990 | 1.480

2351-121-2023-11-23 11:22:03 - 001 - 025 - 3

Plate Bearing Test
Pressure (kg/cm?)
0.1 1 10
0
0.2 e-ﬁﬁ‘__“_ﬁ-ﬁ
= 04 - s
g
E o6 \
T e
E 0.8
K} 1
“q,: [,
& 1.2 2
1.4
1.6
Ev1 1372 Kglcm?
Ev2 2463 Kg/cm®
Ev2/Evl _ 1.795
Tested By Approved
FOVYATYF . FOYTABTY . FOTAVTAT . FoN A okt N 1 s PA s e a5 1 YT 1 ooy
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a2 ""j

T& Ted



DEVELOPMENT RESEARCH
AND TECHNOLOGICAL
PLANNING CENTER

A_saiil) & g g il i S 44
>0 Ja_yladil)

bt i} Al
CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/M/2005-003
CLIENT: Y gliall yas M e (s tiw ASpd Date :  4/7/2023
PROJECT: A pd - cpaded) - oy gl | iy g <) LN Test Place.: Sub-ballast

St. 432+650 : 432+675

__TestNo.1 _Test No. 2
Pressure Act Ay
Gauge ", | Stress | Dial 1| Dial 2 | Sett. 1| Sett. 2 9- | pial 1 | Dial 2 | Sett. 1
5 Load Sett.
Reading

kg/em® | ton |kg/em*l mm | mm [ mm | mm | mm | mm | mm | mm

0 0 | 20 8 | 10 0/ _|-w0, 3|0, 5] 7.2¢ | 9504 0
20.000 | 1.186 | 0.420 | 7.770 | 9.900 | 0.230 | 0.100 | 0.165 | 7.200 | 9.480 | 0.800
40.000 | 2.346 | 0.830 [ 7.520 | 9.750 | 0.480 | 0.250 | 0.365 | 7.120 | 9.360 | 0.880
60.000 | 3.532 | 1.250 | 7.470 | 9.620 | 0.530 | 0.380 | 0.455 | 7.060 | 9.260 [ 0.940
80.000 | 4719 | 1.670 | 7.320 | 9.490 | 0.680 | 0.510 | 0.595 | 6.940 | 9.170 | 1.060

100.000 | 5.878 | 2.080 | 7.150 | 9.370 0.8_5_0 0.630 | 0.740 | 6.890 | 9.080 | 1.110

2351 - 121 -2023-11-23 11:22:03 - 001 - 025 - 3

Plate Bearing Test
Pressure (kg/cm?)
0.1 1 10
0 T
i
! L
- e ] ﬁ\\\
E 0.4 | SN
S
g ' | B"""'----.....,,___ \
Q e kg
S os 1
Q
?
y [

Ev1 1494 Kglom?
Ev2 2045 Kglem?
Ev2/Ev1 1.368
Tested By Approved

(W Y ) .-‘\15: Z

F E R IR P 5
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Plate LLoad Test Results
Report No, 2023/V/2005-004
CLIENT: Y gliall han Wl L8 (sebs S pid Date : 4/7/2023
PROJECT: g - cpadell - ot puad] | il g Sl) L] Test Place.: Sub-ballast

St. 432+675 : 432+700

Test No. 1 Test No. 2
Pressure
Gauge | A" | stress | Dial 1| Dial 2 | sett. 1| sett. 2| Y9 | Dial 1 | Dial 2 | sett. 1] sett. 2| AV9:
Reading Loga Sett. Sett,

kg/lcm” | ton |kglem®| mm mm mm mm mm mm mm mm mm | mm
0 0 0 9 8 0 0 0 8.46 7.35 0 0 0.595
20.000 | 1.186 | 0.420 | 8.870 | 7.780 | 0.130 | 0.220 | 0.175 | 8.380 | 7.270 | 0.620 | 0.730 | 0.675
40.000 | 2.346 | 0.830 | 8.740 | 7.630 | 0.260 | 0.370 | 0.315 ] 8.310 | 7.200 | 0.690 | 0.800 | 0.745
60.000 | 3532 | 1.250 § 8610 | 7.65600 | 0.390 | 0.500 | 0.445 | 8.230 | 7.130 | 0.770 | 0.870 | 0.820
80.000 | 4719 | 1.670 | 8.480 | 7.370 | 0.520 | 0.630 | 0.575 | 8.150 | 7.080 | 0.850 | 0.920 | 0.885
100.000 | 5.878 | 2.080 § 8.330 | 7.210 | 0.670 | 0.790 | 0.730 | 8.090 | 7.010 | 0.910 | 0.990 | 0.950

Plate Bearing Test

2351 -121-2023-11-23 11:22:03-001-025-3

Pressure (kg/cn?®)
0.1 1 10
0
|
0.1 i
0.2 e
.. Y MM‘“"
E 0.3 _'1“\..\
™~
& o4 \\
5 05 =
& 06
3
L&; 0.7
w08
0.8 4
1
Ev1 1405 Kg/cm®
Ev2 2684 Kglcm?
hEv2,’Ev1 1.910
Tested By Approved

i e
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CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/M/2005-005
CLIENT: ¥ gliall (an ol b8 (gt 4S pud Date : 4/7/2023
PROJECT: A - cpalel] - o sl AL gl LaE Test Place.: Sub-ballast

St. 432+700 : 432+725

Test No. 1 Test No. 2
Pressure
Gauge | A | stress | Dial 1 | Dial 2 [ Sett. 1| sett. 2| AY9 | Dial 1 | Dial 2| sett. 1| sett. 2| 2V
> Load Sett. Sett.
Reading
kglem* | ton [kalem*f mm | mm | mm | mm | mm | mm | mm | mm [ mm | mm
0 0 0 10.03 10 0 0 0 9.43 | 9.38 0 0 0.61

20.000 | 1.186 | 0.420 § 9.840 | 9.800 | 0.190 [ 0.200 | 0.195 § 9.370 | 9.300 | 0.660 | 0.700 | 0.680
40.000 | 2.346 | 0.830 ]| 9.710 | 9.650 | 0.320 | 0.350 | 0.335 ] 9.300 | 9.210 | 0.730 | 0.790 | 0.760
60.000 | 3.532 | 1.250 | 9.590 | 9.510 | 0.440 | 0.490 | 0.465 | 9.230 | 9.140 | 0.800 | 0.860 | 0.830
80,000 | 4.719 | 1.670 | 9.480 | 9.350 | 0.550 [ 0.650 | 0.600 | 9.150 | 9.070 | 0.880 | 0.930 | 0.905
| 100.000 | 5.878 | 2.080 | 9.320 | 9.220 | 0.710 | 0.780 | 0.745 ] 9.090 | 8.990 | 0.940 | 1.010 | 0.975

2351 -121-2023-11-23 11:22:03 - 001 - 025 -3

Plate Bearing Test
Pressure (kg/cn?)
0.1 1 10
0 i
|'

0.2
-
g

0.4
&
IS
g 0.6
| 08
D
9

12
Ev1 1392 Kglecm?
Ev2 2560 Kglcm®
Ev2/Ev1  1.839
Tested By Approved
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Plate Load Test Results
Report No. 2023/M/2005-006
CLIENT: Y gliall has b8 poutiin 4S8 4 Date :  4/7/2023
PROJECT: A5 pd - Cpaled) - oyl | Al g el Test Place.: Sub-ballast

St. 432+725 : 432+750

Test No. 1 Test No. 2
Pressure
Gauge | A" | stress | Dial 1| Dial 2 | sett. 1| sett. 2| 29" | Dial 1 | Dial 2 | sett. 1| sett. 2| AV9-
Rending | Sett. Sett.

kglem” | ton [kg/em*} mm [ mm [ mm | mm | mm | mm | mm | mm | mm | mm

0 0 0 10.02 | 10.01 0 0 0 9.39 9.28 0 0 0.68
20.000 | 1.186 | 0.420 § 9820 | 9.770 | 0.200 | 0.240 | 0.220 § 9.320 | 9.210 | 0.700 | 0.800 | 0.750
40.000 | 2.346 | 0.830 § 9670 | 9.640 | 0.350 | 0.370 | 0.360 § 9.250 | 9.160 | 0.770 | 0.850 | 0.810
60.000 | 3.532 | 1.250 § 9.520 | 9.480 | 0.500 | 0.530 | 0.515 | 9.180 | 9.080 | 0.840 | 0.930 | 0.885
80.000 | 4.719 | 1.670 § 9.350 | 9.300 | 0.670 | 0.710 | 0.680 § 9.100 | 9.010 | 0.920 | 1.000 | 0.960
|!_1 00.000 | 5.878 | 2.080 § 9.230 | 9150 | 0.790 | 0.860 | 0.825 | 9.010 | 8.920 | 1.010 | 1.090 | 1.050

2351 - 121 - 2023-11-23 11:22:03 - 001 - 025 -3

Plate Bearing Test
Pressure (kg/cm?@)
0.1 1 10
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Ev2 2494 Kglcm?®
Ev2/Evi 2141
Tested By Approved

“\ &’j\'uﬁﬂ\'-’\ Pl paa = b VYYYY Lg.'l.'.ud‘aﬁ‘)
33501 Tel.: 35707713 - 35687696 - 35728532 - 35728623



DEVELOPMENT RESEARCH
AND TECHNOLOGICAL
PLANNING CENTER

Asalil) & gy g ) iifian) S sa
—> Al la o) g

B VY] Aol
CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/M/2005-007
CLIENT: Y gliall sas 4l e outis 4S i Date :  4/7/2023
PROJECT: A8 - ppalel] - ppuad] Al g Sl il Test Place.: Sub-ballast

St. 432+750 : 432+775

Test No. 1 Test No. 2
Pressure
Gauge | A" | stress | Dial 1| Dial 2 | Sett. 1| sett. 2| 29 | Dial 1| Dial 2 | Sett. 1] sett. 2| AVS:
Reading Load Sett. Sett.

kg/cm* ton |kglem*] mm mm mm mm mm mm mm mm mm mm

0 0 0 9.95 | 10.01 0 0 0 9.41 9.54 0 0 0.505
20.000 | 1.186 | 0.420 § 9.820 | 9.790 | 0.130 | 0.220 | 0.175 }| 9.340 | 9.400 | 0.610 | 0.610 | 0.610
40,000 | 2.346 | 0.830 § 9.720 | 9650 | 0.230 | 0.360 | 0.295 | 9.270 | 9.360 | 0.680 | 0.650 | 0.665
60.000 | 3.532 | 1.250 § 9.580 [ 9.510 | 0.370 | 0.500 | 0.435 | 9.210 | 9.300 | 0.740 | 0.710 | 0.725

|| 80.000 | 4.719 | 1.670 § 9.430 [ 9.370 | 0.520 | 0.640 | 0.580 § 9.140 | 9.220 | 0.810 | 0.790 | 0.800
[l 100.000 | 5.878 | 2.080 § 9.290 | 9.250 | 0.660 | 0.760 | 0.710 | 8.060 | 9.150 | 0.890 | 0.860 O.875J

2351 - 121 - 2023-11-23 11:22:03 - 001 - 025 -3

Plate Bearing Test
Pressure (kg/cn?@)
0.1 1 10
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Ev2/Evi  2.082
Tested By Approved
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Plate Load Test Results
Report No. 2023/M/2005-008
CLIENT: Y glial! Gas I 18 (oliw A8 pid Date :  4/7/2023
PROJECT: ASpd - cpalel) - my ) | Al g SI) LAl Test Place.: Sub-ballast
St. 432+775 : 432+800
i - TestNe 1. Test No. 2
. = = ' S &
N lIPressure
o
7 || Gauge | At | stress | Dial 1| Dial 2 | sett. 1| Sett. 2| 2YS" | Dial 1 | Dial 2 | Sett. 1 Sett. 2 Avg.
= : Load Sett. Sett,
= Reading
o kglem” | ton |kgleml mm | mm | mm | mm | mm | mm | mm | mm | mm | mm
o 0 0 0 10 | 9.02 0.7 |l 0 9.32 | 8.38 0 0 0.66
& [20.000 [ 1.186 [ 0.420 J 9.750 [ 8.790 | 0.250 | 0.230 | 0.240 | 9.240 [ 8.310 [ 0.760 | 0.710 | 0.735
— 740,000 | 2.346 | 0.830 | 9.610 | 8.660 | 0.390 | 0.360 | 0.375 | 9.190 | 8.240 | 0.810 | 0.780 | 0.795
«3 [60.000 | 3.532 | 1.250 | 9.470 | 8.530 | 0.530 | 0.490 | 0.510 | 9.110 | 8.160 | 0.890 | 0.860 | 0.875
~ | 80.000 [ 4.719 | 1.670 § 9.320 | 8.400 | 0.680 | 0.620 | 0.650 } 9.020 | 8.070 0.980 | 0.950 | 0.965
= |[700.000 [ 5878 | 2.080 | 9.160 | 8.230 | 0.840 [ 0.790 [ 0.815 | 8.950 | 8.000 | 1.050 | 1.020 | 1.035
g _ — — —— ———
L]
S Plate Bearing Test
i Pressure (kg/cn?)
(V]
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0 \ei,@
Ev1 1339 Kgl/cm?
Ev2 2290 Kgl/cm?®
Ev2/Evi __ 1.710
Tested By Approved
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Plate Load Test Results
Report No. 2023/M/2005-009
CLIENT: Y pliall as Ml 46 potuw A8 pid Date : 4/7/2023
PROJECT: ASpd - cpaded) - g pud] il pg S LB Test Place.: Sub-ballast

St. 432+800 : 432+825

- Test No. 1 Test No. 2

Pressure

Gauge | A | stress | Dial 1 | Dial 2 | sett. 1| sett. 2| AY9" | Dial 1 | Dial 2 | Sett. 1| sett. 2| AV¢:
. Load Sett. Sett.

Reading

kglem” | ton [kgleml mm [ mm [ mm | mm | mm | mm | mm | mm | mm | mm
0 0 0 [ 10.02] 10.01] 0 0 0 | 9.47 | 9.3 0 0 | 0.63

20.000 | 1.186 | 0.420 § 9.830 | 9.750 [ 0.190 | 0.260 | 0.225 | 9.360 | 9.210 | 0.660 | 0.800 | 0.730
40.000 | 2.346 | 0.830 § 9.700 | 9.610 | 0.320 | 0.400 | 0.360 J 9.290 | 9.110 | 0.730 | 0.900 | 0.815
60.000 | 3.532 | 1.250 | 9.550 | 9.450 | 0.470 | 0.560 | 0.515 § 9.210 | 9.020 | 0.810 | 0.990 | 0.900
80.000 | 4.719 | 1.670 | 9.420 | 9.300 | 0.600 | 0.710 | 0.655 | 9.120 | 8.940 | 0.900 | 1.070 | 0.985
100.000 | 5.878 | 2.080 § 9.270 | 9.140 [ 0.750 | 0.870 | 0.810 § 9.030 | 8.890 | 0.990 | 1.120 | 1.055

2351 - 121 - 2023-11-23 11:22:03 - 001 - 025 - 3

Plate Bearing Test
Pressure (kg/cn?¥)
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Tested By Approved
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Plate Load Test Results
Report No. 2023/M/2005-010
CLIENT: Y gliall Gan Jf e oobicw S 4 Date : 4/7/2023
PROJECT: A5 gd - cpaled) - oy puad] | il gl UL Test Place.: Sub-ballast
St. 432+825 : 432+850
(a8
- Test No. 1 Test No. 2
ol
< ||Pressure
|l cauge | A%t | stress | Dial 1| Dial 2 | sett. 1| sett. 2| Y9 | Diar 1| Dial 2 | sett. 1| sett. 2| AV
= 5 Load Sett. Sett,
S ||Reading
e | kalem* | ton [kg/em®l mm | mm | mm [ mm | mm | mm | mm | mm | mm | mm
I 0 0 0 9.01 | 10 0 0 0 | 8.28 | 935 | 0 0 | 0.69
2 20,000 | 1.186 | 0.420 § 8.750 | 9.810 | 0.260 | 0.190 | 0.225 | 8.190 | 9.270 | 0.820 | 0.730 | 0.775
— 40,000 | 2.346 | 0.830 § 8.600 | 9.650 | 0.410 | 0.350 | 0.380 | 8.110 | 9.180 | 0.900 | 0.820 0.860|
QI 60.000 | 3.532 | 1.250 | 8.470 | 9.520 | 0.540 | 0.480 | 0.510 § 8.030 | 9.070 | 0.980 | 0.930 | 0.955 "
T 80.000 | 4.719 | 1.670 § 8.320 | 9.390 | 0.690 | 0.610 | 0.650 § 7.940 | 8.980 | 1.070 | 1.020 | 1.045
o« | 700.000 ] 5.878 | 2.080 | 8.160 | 9.240 | 0.850 | 0.760 | 0.805 | 7.880 | 8.900 | 1.130 | 1.100 | 1.115
§ _— ——— —————
3 Plate Bearing Test
a Pressure (kg/cm?)
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Plate Load Test Results
Report No. 2023/M/2005-011

CLIENT: Y gliall s plf L8 g uticn A8 pid Date : 4/7/2023
PROJECT: A58 - cpaled) - o ol | A g S JLEE) Test Place.: Sub-ballast
St. 432+850 : 432+875

_ Test No. 1 ol Test No. 2
Pressure
Gauge | A | stress | Dial 1 | Dial 2 | sett. 1| sett. 2| AY9" | Dial 1 | Dial 2 | Sett. 1] sett. 2| AVE:
Reading Load Sett. Sett.

kglcm® | ton |kg/eml mm | mm [ mm | mm | mm | mm | mm | mm | mm | mm
0 0 0 9.5 10 0 0 0 9.05 9.48 0 0 0.485
20.000 | 1.186 | 0.420 § 9.340 | 9.900 | 0.160 | 0.100 | 0.130 § 8.980 | 9.410 | 0.520 | 0.590 | 0.555
40.000 | 2.346 | 0.830 | 9.240 | 9.750 | 0.260 | 0.250 | 0.255 | 8.910 | 9.330 | 0.590 | 0.670 | 0.630
60.000 | 3.532 | 1.250 J| 9.190 | 9.620 | 0.310 | 0.380 | 0.345 | 8.850 | 9.240 | 0.650 | 0.760 | 0.705
80.000 | 4719 | 1.670 § 9.080 | 9500 | 0.420 | 0.500 | 0.460 § 8.780 | 9.170 | 0.720 | 0.830 | 0.775
100.000 | 5.878 | 2.080 § 8.990 | 9.350 | 0510 | 0.650 | 0.580 | 8.700 | 9.090 | 0.800 | 0.910 | 0.855

Plate Bearing Test

2351 - 121 - 2023-11-23 11:22:03 - 001 - 025 - 3

Pressure (kg/cn?)
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2351 - 121 - 2023-11-23 11:22:03 - 001 - 025 - 3

Plate Load Test Results
Report No. 2023/M/2005-012
CLIENT: Y gliall yas J e (oo 48 il Date : 4/7/2023
PROJECT: A 5d - Caled) - o gl | iy g LS Test Place.: Sub-ballast

St. 432+875 : 432+900

_ Test No. 1 Test No. 2
e B
Pressure
Gauge | P | stress | Dial 1 | Dial 2 | sett. 1| sett. 2| 2¥9- | Dial 1 | Dial 2 | sett. 1| sett. 2| AVY-
" Load Sett. Sett.
Reading
kglem” | ton |kglem® mm | mm [ mm | mom | om | vm | mm | mm | mm | mm
| 0 0 0 8 10 0 0 0 6.45 9.33 0 0 1.11

20.000 [ 1.186 | 0.420 J 7.850 [ 9.790 [ 0.150 [ 0.210 [ 0.180 [ 6.380 [ 9.240 [ 1.620 [ 0.760 [ 1.190
40.000 | 2.346 | 0.830 § 7.730 | 9.630 | 0.270 | 0.370 | 0.320 §§ 6.320 | 9.180 | 1.680 | 0,820 | 1.250
60.000 | 3.532 | 1.250 § 7.600 | 9.500 | 0.400 | 0.500 | 0.450 | 6.240 [ 9.100 | 1.760 | 0.900 | 1.330
80.000 | 4.719 | 1.670 § 7.460 | 9.350 | 0.540 | 0.650 | 0.595 | 6.160 | 9.020 | 1.840 | 0.980 | 1.410
[ 100.000 | 5.878 [ 2.080 ] 7.310 | 9.220 | 0.690 | 0.780 | 0.735 ] 6.080 | 8.950 | 1.920 [ 1.050 | 1.485

Plate Bearing Test
Pressure (kg/cn?@)
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Plate Load Test Results
Report No. 2023/M/2005-013
CLIENT: Y gliall e ol 28 (ocbias A pud Date : 5/7/2023
PROJECT: AS gl - Cpalell - p il AL gl Uil Test Place.: Sub-ballast

St. 432+900 : 432+925

Test No. 1 Test No. 2
Pressure
Gauge | " | stress | Dial 1| Dial 2 | Sett. 1| Sett. 2 Avg. | ot 1 | Dial 2 | sett. 1] sett. 2| AV
2 Load Sett. Sett.
Reading
kglem®* | ton |kg/em’| mm | mm | mm | mm | mm | mm | mm | mm | mm | mm
0 0 0 [ 10 0 0 0 6.32 9.15 0 0 0.765 |

20.000 | 1.186 | 0.420 | 6.790 | 9.800 [ 0.210 | 0.200 | 0.205 § 6.240 | 9.270 | 0.760 | 0.730 0.745
20.000 | 2.346 | 0.830 | 6.640 | 9.660 | 0.360 | 0.340 | 0.350 § 6.180 | 9.200 | 0.820 | 0.800 | 0.810
60.000 | 3532 | 1.250 | 6.510 | 9.470 | 0.490 | 0.530 | 0.510 § 6.110 | 9.110 | 0.890 | 0.8390 0.890
80.000 | 4.719 | 1.670 | 6.360 | 9.350 | 0.640 | 0.650 | 0.645 § 6.030 | 9.030 | 0.970 | 0.970 | 0.970
100.000 | 5.878 | 2.080 | 6.230 | 9.180 | 0.770 [ 0.820 | 0.795 | 5.980 | 8.950 | 1.020 | 1.050 | 1.035

2351 - 121 - 2023-11-23 11:22:03 - 001 - 025 - 3

Plate Bearing Test
Pressure (kg/cm?)
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Plate Load Test Results
Report No. 2023/M/2005-014
CLIENT: Y plial! Gpan ) Lo o tien AS il Date : 5/7/2023
PROJECT: ASgh - palel) - s pill il g Sl jLBEY Test Place.: Sub-ballast

St. 432+925 : 432+950

. Test No. 1 Test No. 2
Pressure
Gauge | At | stress | Dial 1| Dial 2| sett. 1| sett. 2| A¥9" | pial 1| Dial 2 | Sett. 1] sett. 2| AV9:
Reading Load Sett. Sett.

kg/em” | ton |kglem’] mm [ mm [ mm | mm | mm | mm | mm | mm | mm | mm
0 0 0 9.02 10 0 0 0 8.48 9.44 0 0 0.55
20.000 | 1.186 | 0.420 § 8.860 | 9.880 | 0.160 | 0.120 | 0.140 § 8.400 | 9.380 | 0.620 | 0.620 | 0.620
40.000 | 2.346 | 0.830 | 8.740 | 9.800 | 0.280 | 0.200 | 0.240 § 8.340 | 9.300 | 0.680 | 0.700 | 0.690
60.000 | 3.532 | 1.250 | 8.650 | 9.690 | 0.370 | 0.310 | 0.340 § 8.250 | 9.220 | 0.770 | 0.780 | 0.775
80.000 | 4719 | 1.670 | 8.470 | 9.570 | 0.550 | 0.430 | 0.490 § 8.160 | 9.150 | 0.860 | 0.850 | 0.855
100.000 | 5.878 | 2.080 § 8.330 | 9.380 | 0.690 | 0.620 | 0.655 § 8.090 | 9.070 | 0.930 | 0.930 | 0.830

2351 - 121 - 2023-11-23 11:22:03 - 001 - 025 - 3

Plate Bearing Test
Pressure (kg/cm?)
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CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/M/2005-015
CLIENT: Y gl s ] 18 (g tian 4l Date : 5/7/2023
PROJECT: A gl - Caled) - s gl | s g <) LSS Test Place.: Sub-ballast
St. 432+950 : 432+975
_ Test No. 1 Test No. 2
Pressure
Gauge | Pt | stress | Dial 1 | Dial 2 | sett. 1| sett. 2| AY9" | Dial 1| Dial 2 | sett. 1] sett. 2| AV
Load Sett. Sett.
Reading

kglcm® | ton |kalem®| mm mm mm mm mm mm mm mm mm mm
0 _0_ 0 7 10 0 0 0 6.5 9.29 0 0 0.605
20.000 | 1.186 | 0.420 | 6.920 [ 9.870 | 0.080 [ 0.130 [ 0.105 [ 6.440 | 9.220 | 0.560 | 0.780 | 0.670
40.000 | 2.346 | 0.830 | 6.780 | 9.650 | 0.220 | 0.350 | 0.285 § 6.390 | 9.160 | 0.610 | 0.840 | 0.725
60.000 | 3.532 | 1.250 | 6.690 | 9.520 | 0.310 | 0.480 | 0.395 § 6.310 | 9.090 | 0.690 | 0.910 | 0.800
80.000 | 4719 | 1.870 | 6450 | 9.370 | 0.550 | 0.630 | 0.590 § 6.230 | 9.010 | 0.770 ] 0.990 | 0.880
100.000 | 5.878 | 2.080 | 6.300 | 9.220 | 0.700 | 0.780 | 0.740 § 6.170 | 8.930 | 0.830 | 1.070 0.95_0__

Plate Bearing Test
Pressure (kg/cm?)

0.1 1 10

2351 -121-2023-11-23 11:22:03 - 001 - 025 - 3
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Settlement (mm)

Ev1 1207 Kg/cm?®
Ev2 2494 Kglem®
Ev2/Evl  2.066

Tested By
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Plate Load Test Results
Report No. 2023/M/2005-016

CLIENT: CY gliall yas ) 45 (o dien AS 1 Date : 5/7/2023

PROJECT: A5p - cpalel) - gy paall i sl LESY Test Place.: Sub-ballast

St. 432+975 : 433+000

[ag]
- Test No. 1 Test No. 2
o
< |[Pressure Act — R
— | Gauge L ', | Stress | Dial 1 | Dial 2 | Sett. 1| Sett. 2 9- | Dial 1 | Dial 2 | Sett. 1| Sett. 2 9.
= oad Sett. Sett.
& ||[Reading
o kglem® | ton |kglem”’| mm mm mm mm mm mm mm mm mm | mm
3 0 0 0 | 902701 0 0 0 | 844 | 639 | 0 0 | 06
& |["20.000 | 1.186 | 0.420 [ 8.870 | 6.830 | 0.150 | 0.180 | 0.165 ] 8.380 | 6.300 | 0.640 | 0.710 | 0.675
 [I40.000 | 2.346 | 0.830 § 8730 | 6.710 | 0.290 | 0.300 | 0.295 § 8.300 | 6.220 | 0.720 | 0.790 | 0.755
a ! 60.000 | 3.532 | 1.250 § 8.610 | 6.570 | 0.410 | 0.440 | 0.425 | 8.220 | 6.160 | 0.800 | 0.850 | 0.825
= 80.000 | 4.719 | 1.670 § 8.520 | 6.480 | 0.500 | 0.530 | 0.515 | 8.150 | 6.090 | 0.870 | 0.920 | 0.895
QI 100.000 | 5.878 | 2.080 § 8.390 | 6.310 | 0.630 | 0.700 | 0.665 | 8.090 | 6.020 | 0.930 | 0.990 | 0.960
& k" 1 —L 70 ]
~ :
o Plate Bearing Test
o~ Pressure (kg/cn¥@)
uy
) 0.1 1 10
ol
0
0.2 <L
e, ‘\'\
E 04 P
S 06 e N
- 4
3 ~—lb
s 08 : =
E K—rﬁv
= 1 A
1.2
Ev1 1624 Kg/em?®
Ev2 2650 Kg/cm?
Ev2/Ev1 1.632
Tested By Approved
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E-mail: info@drtpc.org Mail: 12211Giza - Egypt P.0.Box: 38 Fax: 35736601 Tel.: 35707713 - 35687696 - 35728532 - 35728623



DEVELOPMENT RESEARCH
AND TECHNOLOGICAL
PLANNING CENTER

CAIRO UNIVERSITY

dsalil) & gma g Ol L) S sa
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Plate Load Test Results
Report No. 2023/M/2005-017
CLIENT: Y gliall yas ol L& (o bicn 48 i Date : 5/7/2023
PROJECT: ASpd - ppalel] - oy pud] il g Sl) Ll Test Place.: Sub-ballast

St. 433+000 : 433+025

Test No. 1 z Test No. 2
Pressure
Gauge | A% | Stress | Dial 1 | Dial 2 | Sett. 1| Sett. 2| 2¥9" | Dial 1| Dial 2 | Sett. 1| sett. 2| AVE:
Load Sett. Sett.
Reading
kglem® | ton |kglem*l mm | mm | mm | mm | mm | mm | mm | mm [ mm | mm

0 0 0 8 9.5 0 0 0 7.42 | 8.75 0 0 0.665
20.000 | 1.186 | 0.420 | 7.860 | 9.240 | 0.140 | 0.260 | 0.200 | 7.370 | 8.660 | 0.630 | 0.840 | 0.735
40.000 | 2.346 | 0.830 § 7.800 | 9.060 | 0.200 | 0.440 [ 0.320 § 7.300 | 8.600 | 0.700 | 0.900 | 0.800
60.000 | 3.532 | 1.250 § 7.670 | 8.940 [ 0.330 | 0.560 | 0.445 § 7.230 | 8.530 | 0.770 | 0.970 | 0.870

2351 - 121 - 2023-11-23 11:22:03 - 001 - 025 - 3

80.000 | 4.719 | 1.670 | 7.540 | 8.830 | 0.460 | 0.670 [ 0.565 | 7.150 | 8.440 [ 0.850 | 1.060 | 0.955
100.000 | 5.878 | 2.080 | 7.470 | 8.750 | 0.530 | 0.750 | 0.640 | 7.090 8370 0.910 | 1.130 | 1.020
Plate Bearing Test
Pressure (kg/cn?@)

0.1 1 10
0
0.2 ]
T T
0.4 R
& \
S
) o it Y
= 0.8 e
3 i \m\m\
1 4
1.2
Ev1 1577 Kglem?
Ev2 2478 Kg/ecm?®
Ev2/Ev1 1.571
Tested By Approved

= (= = =
b J/:wﬂ-‘l"*:hﬁ.uaw“ﬁ””\m%m
E-mail: mfo@drtpc org Mail: 12211Giza - Egypt P.O. an 3& FaxHSS? 601 Tel.: 35707713 - 35687696 - 35728532 - 35728623

o S




DEVELOPMENT RESEARCH
AND TECHNOLOGICAL
PLANNING CENTER

CAIRO UNIVERSITY

CLIENT:

PROJECT:

dYJM&uJJJJHF‘;.quJJ

(D[R] T]P]

R

Plate Load Test Results

Report No. 2023/M/2005-018

&ﬂ-‘}aﬂf-gﬂ,"’ibﬁwaf

A_salil salil) & gan g ) Jlodi ) =S sa
u._.a.ﬁ‘giﬁ."lh__w'l‘g

Date :

5/7/2023

Test Place.: Sub-ballast
St. 433+025 : 433+050

(0]
- Test No. 1 Test No. 2
e Rt SR — N
8 Pressure Act Av v
5 Gauge * | Stress | Dial 1 | Dial 2 | Sett. 1| Sett. 2 4 Dial 1 | Dial 2 | Sett. 1| Sett. 2 g-
S |Readi Load Sett. Sett.
S eading
w | kalem® | ton [kalem®’l mm | mm [ mm [ mm [ mm [ om [ om | mm | mm | mm
3 0 0 0 10 10 0 0 0 9.32 [ 932 [ 0 0 0.68 |
ﬁ 20.000 | 1.186 | 0.420 | 9.760 | 9.800 | 0.240 | 0.200 | 0.220 ] 9.260 | 9.230 | 0.740 [ 0.770 [ 0.755 |
— 40.000 | 2.346 | 0.830 § 9.610 | 9.640 | 0.390 | 0.360 | 0.375 ] 9.190 | 9.170 | 0.810 | 0.830 | 0.820
g 60.000 | 3.532 | 1.250 § 9.470| 9.510 | 0.530 | 0.490 | 0.510 | 9.120 | 9.100 | 0.880 | 0.900 | 0.890
5 80.000 | 4.719 | 1.670 J 9.340 | 9.360 | 0.660 | 0.640 | 0.650 | 9.030 | 9.040 | 0.970 | 0.960 | 0.965
en |[100.000 | 5.878 | 2.080 §9.180 | 9.220 [ 0.820 | 0.780 | 0.800 | 8.950 | 8.880 | 1.050 [ 1.120 | 1.085
C\] —— —— ——J
&
=
ﬁ u
: Plate Bearing Test
5 Pressure (kg/cm?)
o 0.1 1 10
0
0.2 !
-~ ‘“‘\-\ .-'
S 04 B
§_ A
5 AN
a 0.6
§ "
8 08 == »
oy =
0 1 |
1.2 \F e

Ev1 1333 Kg/cm?

Ev2 2468 Kglcm®

Ev2/Evi  1.851
Tested By
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DEVELOPMENT RESEARCH

AND TECHNOLOGICAL
PLANNING CENTER

2351 - 121 -2023-11-23 11:22:03 - 001 - 025 -3

a__u.'f.i]'l G G § ot} Jlilis) 38 30
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5 ) dmralas
CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/M/2005-019
CLIENT: Y gliall pan 1 (otea LS pd Date : 5/7/2023
PROJECT: A gd - cpaled) - g gl | iy gl LB Test Place.: Sub-ballast
St. 433+050 : 433+075
Test No. 1 Test No. 2
Pressure
Gauge | A | Stress | Dial 1 | Dial 2 | sett. 1| sett. 2| AY9: | Dial 1| Dial 2 | sett. 1| sett. 2| 2Y9-
: Load Sett. Sett.
Reading
kg/em® | ton |[kglem*| mm [ mm [ mm | mm | mm | mm | mm | mm | mm | mm
0 0 0 8.03 | 9 0 0 ] A e 0 u.s_sl
20.000 | 1.186 | 0.420 | 7.790 | 8.910 | 0.240 | 0.090 | 0.165 | 7.250 [ 8.500 [ 0.780 | 0.500 | 0.640 |
40.000 | 2.346 | 0.830 | 7.620 | 8.780 | 0.410 | 0.220 | 0.315 | 7.180 | 8.420 | 0.850 | 0.580 | 0.715
60.000 | 3.532 | 1.250 | 7.460 | 8.690 | 0.570 | 0.310 | 0.440 | 7.110 | 8.330 | 0.920 | 0.670 | 0.795
80.000 | 4.719 | 1.670 | 7.350 | 8.610 | 0.680 | 0.390 | 0.535 | 7.030 | 8.250 | 1.000 | 0.750 | 0.875
100.000 | 5.878 | 2.080 | 7.190 | 8.410 | 0.840 | 0.590 | 0.715 | 6.940 | 8.170 | 1.090 | 0.830 | 0.960
Plate Bearing Test
Pressure (kg/cn?)
0.1 1 10
0
0.2 e =
[
£ o4 =S =
S \\\
g 06
Q g [,
= 08 - T
F 0
@ ’ Na
1.2 -
Ev1 1566 Kglcm?
Ev2 2336 Kg/cm?
Ev2/Evl  1.491
Tested By Approved
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CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/M/2005-020
CLIENT: Y gliall s ) e o tin 48 Date @ 5/7/2023
PROJECT: ASpd - cpalel] - o peadl | s pg Sl Ll Test Place.: Sub-ballast

St. 4334075 : 433+100

Test No. 1 Test No. 2
Pressure
Gauge el Stress | Dial 1 | Dial 2 | Sett. 1| Sett. 2 i Dial 1 | Dial 2 | Sett. 1| Sett. 2 AvG.
Load Sett. Sett,
Reading
| kglem” | ton [kglem®] mm | mm | mm | mm | mm | mm | mm | mm | mm | mm
II 0 0 0 10 96 | 0 0 0 9.45 | 8.95 | 0 0 0.6

[20.000 Y 1 1.186 | 0420 1 9830 | 9430 | 0.170 | 0.170 | 0.170 | 9.380 | 8.860 | 0.620 | 0.740 | 0.680
[20.000 | 2.346 | 0.830 | 9.700 [ 9.480 | 0.300 | 0.120 | 0.210 | 9.300 | 8.740 | 0.700 | 0.860 | 0.780
[l 60.000 | 3.532 | 1.250 | 9.580 | 9.400 | 0.420 | 0.200 | 0.310 | 9.220 | 8.630 | 0.780 | 0.970 | 0.875

80.000 | 4.719 | 1.670 § 9.450 | 9.290 | 0.550 | 0.310 | 0.430 § 9.140 | 8.540 | 0.860 | 1.060 | 0.960
100.000 | 5.878 | 2.080 § 9.360 | 9.180 [ 0.640 | 0.420 | 0.530 ] 9.080 | 8.480 | 0.920 | 1.120 | 1.020

Plate Bearing Test

2351 - 121 - 2023-11-23 11:22:03 -001-025-3

Pressure (kg/cm?)
0.1 1 10
0
0.2 = =]
. i g
s 06
§ 0.8 B
1 ) |
1-2 PSS I (R = =
Evi 1814 Kg/cm?
Ev2 2111 Kglem?
|[Ev2/Ev1 1.164
Tested By Approved
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E-mail: mfo@dnpc org Mail: 12211Giza - Egypt PD Box 38 Fﬂw 35736601 Tel.: 35707713 - 35687696 - 35728532 - 35728623
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CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/M/2005-021
CLIENT: Y gliall as il L6 s tsen 4 4 Date :  6/7/2023
PROJECT: ASpd - cpalell - at puall | il g I LEEY Test Place.: Sub-ballast
St. 433+100 : 433+125
o Test No. 1 Test No. 2
Q Pressure
2 || cauge | 2. | stress | Dial 1| Dial 2 | sett. 1| sett. 2| A¥9 | Dial 1| Dial 2 | Sett. 1| sett. 2| AV9:
— . Load Sett. Sett.
= Reading
! kglem” [ ton |[kglem*l mm [ mm | mm | mm | mm | mm | mm | mm [ mm [ mm
S 0 0 0 10 | 9.35 | 0 0 0 8 | 744 | 0 0 | 1.955
& [[[20.000 1186 | 0.420 ] 9.800 | 9.260 | 0.200 | 0.090 | 0.145 | 7.780 | 7.340 [ 2.220 [ 2.010 | 2.115
— || 40.000 | 2346 | 0.830 ] 9.650 | 9.200 | 0.350 | 0.150 | 0.250 | 7.660 | 7.250 | 2.340 [ 2.100 | 2.220
eq |[60.000 | 3.532 | 1.250 | 9.530 | 9.120 | 0.470 | 0.230 | 0.350 | 7.570 | 7.150 | 2.430 | 2.200 | 2.315
2 | 80.000 | 4719 | 1.670 ] 9.420 | 9.010 | 0.580 | 0.340 | 0.460 | 7.650 | 7.030 | 2.350 | 2.320 | 2.335
= |[100.000 [ 5.878 | 2.080 | 9.300 | 8.930 | 0.700 | 0.420 | 0.560 | 7.480 [ 6.950 [ 2.520 | 2.400 | 2.460
S
-l
= Plate Bearing Test
= Pressure (kg/cm?)
Q 0.1 1 10
0
el
0.5 T
-
g
1
N
g 1.5
3 2
% ———
@ 25 ~a
3 S e B 2
Ev1 1786 Kg/cm?
2 paseilllagy
Ev2 2780 Kg/cm 9,
}a\‘ﬂliﬂ%i) %
Tested By »m@ Approved
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DEVELOPMENT RESEARCH

AND TECHNOLOGICAL
PLANNING CENTER

CAIRO UNIVERSITY

CLIENT:
PROJECT:

Plate Load Test Results

Report No. 2023/M/2005-022

QYJM‘}aJﬂJ:G ‘;.I_.Lwﬁﬁ
TS - Calel) - ol il g I L)

Asalil) & gany ¢ b jldilind S sa
2 93T Ja__Jaddl) g

5_)—&1331 E\_._:.AL-;

Date :
Test Place.: Sub-ballast

6/7/2023

St. 433+125 : 433+150

2 Test No. 1 Test No. 2
W ———T—————————— —— — —
2 ([Pressure
o
T || Gauge | A%t | stress | Dial 1 | Dial 2 | sett. 1] sett. 2| 2Y9" | Dial 1 | Dial 2 | Sett. 1] Sett. 2 Avg,
— = Load Sett. Sett.
8 Reading
o kglcm® | ton |kg/em*] mm mm | mm | mm | mm mm | mm | mm mm [ mm
g 0 0 0 10 | 9.42 0 0 0 | 9 8.39 | 0 0 | 1.015
& (20000 | 1.186 | 0.420 [ 9.780 | 9.330 | 0.220 | 0.090 | 0.155 ] 8.860 | 8.300 | 1.140 | 1.120 | 1.130
= Il 40.000 | 2.346 | 0.830 [ 9.650 [ 9.250 | 0.350 | 0.170 | 0.260 | 8.770 | 8.220 | 1.230 [ 1.200 | 1.215
< | 60.000 | 3.532 | 1.250 | 9.540 | 9.170 | 0.460 | 0.250 | 0.355 | 8.650 | 8.140 | 1.350 | 1.280 | 1.315
— |["80.000 [ 4.719 | 1.670 | 9.430 | 9.110 | 0.570 | 0.310 | 0.440 | 8.540 | 8.060 | 1.460 | 1.360 | 1.410
~ |[700.000 | 5.878 | 2.080 ] 9.340 | 9.030 [ 0.660 | 0.390 [ 0.525 ] 8.420 [ 7.980 | 1.580 | 1.440 | 1.510
S
(o
]
= Plate Bearing Test
= Pressure (kg/cm?)
& 0.1 1 10
0
|
~ 04 N
§ o
E 06
ey
S 0.8
§
= -
% 1.2 e
1.4 \m‘\%
1.6 -
Ev1 2054 Kglcm?®
Ev2 1934 Kglem?
Ev2/Evi  0.941
Tested By Approved
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E-mail: mfo@drtpc org Mail: 12211Giza - Egypt POBOK" 38 Fa‘k 35?36591 Tel.: 35707713 - 35687696 - 35728532 - 35728623



DEVELOPMENT RESEARCH
AND TECHNOLOGICAL
PLANNING CENTER
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CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/M/2005-023
CLIENT: Y gliall as i e otiw 4S 45 Date : 6/7/2023
PROJECT: ASph - palel) - oy puadl | iy g < Ll Test Place.: Sub-ballast
St. 433+150 : 433+175
o
' Test No. 1 Test No. 2
ln E—
& liPressure
[
. || cauge | A% | stress | Dial 1| Diat 2 | sett. 1| sett. 2| 2¥9 | Dial 1 | Dial 2 | Sett. 1| sett. 2| A9
— > Load Sett. Sett.
S Reading
- kglem* | ton |kglem*l mm | mm [ mm | mm | mm | mm | mm | mm | mm [ mm
= L0 0 0 10 | 9.39 0 0 0 7.44 | 6.83 | 0 0 2.56
& [ 20.000 | 1.186 | 0.420 J 9.810 | 9.310 | 0.190 | 0.080 [ 0.135 | 7.300 [ 6.730 [ 2.700 | 2.660 [ 2.680
= | 40.000 | 2.346 | 0.830 [ 9.700 | 9.230 | 0.300 | 0.160 | 0.230 ] 7.150 | 6.650 | 2.850 | 2.740 | 2.795 |
@2 || 60.000 | 3.532 [ 1.250 | 9.580 | 9.140 | 0.420 | 0.250 | 0.335 | 6.980 | 6.600 | 3.020 | 2.790 | 2.905
— [[-80.000 | 4.719 [ 1.670 | 9.460 | 9.090 | 0.540 | 0.300 | 0.420 | 6.860 | 6.530 | 3.140 | 2.860 | 3.000
' ||1oo.ooo 5878 | 2.080 | 9.340 | 9.010 | 0.660 | 0.380 | 0.520 | 6.740 | 6.460 | 3.260 | 2.930 | 3.095
S
(o |
= Plate Bearing Test
v~ Pressure (kg/cm?)
32 0.1 1 10
0 e
0.5 <
E‘ 1
‘:E' 15
D
g 2 '
Q
ey
? 2.5 -
3 :
3
3.5 -
Evi 1958 Kglcm?®
Ev2 1813 Kg/em?
Ev2/Ev1 0.926
Tested By Approved
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E-mail: info@drtpe.org Mail: 12211Giza - Egypt P.O:Box’ 38 Fax: 36736601 Tel.: 35707713 - 35687696 - 35728532 - 35728623



DEVELOPMENT RESEARCH
AND TECHNOLOGICAL
PLANNING CENTER

CAIRO UNIVERSITY
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Plate Load Test Results
Report No. 2023/M/2005-024
CLIENT: Y gliall han Wl L8 ot 4S 4 Date : 6/7/2023
PROJECT: Asgd - cpadell - oy gl il ] il Test Place.: Sub-ballast

St. 433+175 : 433+200

Test No. 1 Test No. 2
Pressure
Gauge | A | stress | Dial 1 | Dial 2 | sett. 1| sett. 2| AV9" | Dial 1 | Dial 2 | Sett. 1] sett. 2| AVE:
> Load Sett. Sett.
Reading
l(g:'cm2 ton |kg/em*] mm mm mm mm mm mm mm mm mm mm
| 0 0 0 10 9.46 0 0 0 9.6 9.13 0 0 0.365

40.000 | 2.346 | 0.830 § 9.700 | 9.300 | 0.300 | 0.160 | 0.230 § 9.320 | 8.950 | 0.680 | 0.510 | 0.585
60.000 | 3.532 [ 1.250 § 9.540 | 9.220 | 0.460 | 0.240 | 0.350 § 9.220 | 8.860 | 0.780 | 0.600 | 0.690
80.000 | 4.719 | 1.670 § 9.460 | 9.150 | 0.540 | 0.310 | 0.425 | 9.090 | 8.800 | 0.910 | 0.660 | 0.785
100.000 | 5.878 | 2.080 j 9.350 | 9.080 | 0.650 | 0.380 | 0.515 J 9.010 | 8.730 | 0.990 | 0.730 | 0.860

|£0.000 1.186 | 0.420 § 9.830 | 9.380 | 0.170 | 0.080 | 0.125 § 9.430 | 9.040 [ 0.570 | 0.420 | 0.495

2351 - 121 - 2023-11-23 11:22:03 - 001 - 025 -3

Plate Bearing Test
Pressure (kg/cm?)
0.1 1 10
0
0.1 g
0.2 Y
§ 03 =N
§ o4 3
§ 0.5 ) “"‘1% \B
oy,
8§ 06 RS
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E o7
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“w 08
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1' = SRS AP L 1 P =
Ev1 1914 Kg/cm?®
Ev2 1991 Kg/cm’ e llaa
Ev2/Ev1 1.040 S
Tested By / y
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DEVELOPMENT RESEARCH
AND TECHNOLOGICAL
PLANNING CENTER
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CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/M/2005-025
CLIENT: Y gliall a8 (gtuau A5 il Date : 6/7/2023
PROJECT: A - cpaled) - po el | o jgSl LR Test Place.: Sub-ballast
St. 433+200 : 433+225
Test No. 1 Test No. 2
Pressure
Gauge | A" | stress | Dial 1| Dial 2 | sett. 1| sett. 2| 2Y9 | Dial 1 | Dial 2 | sett. 1| sett. 2| AV9-
. Load Sett. Sett.
Reading
kg/em” | ton |[kglem*l mm [ mm | mm | mm | mm | mm | mm [ mm | mm | mm
0 0 0 10.4 | 9.8 0 0 0 9.7 | 9.04 0 0 0.73
20.000 | 1.186 | 0.420 J10.180] 9.710 [ 0.220 | 0.090 [ 0.155 ] 9.480 | 8.950 | 0.920 | 0.850 | 0.885 ||
40.000 | 2.346 | 0.830 | 10.050] 9.630 | 0.350 | 0.170 | 0.260 ] 9.350 | 8.850 | 1.050 | 0.950 | 1.000
60.000 | 3532 [ 1.250 | 9.900 | 9.540 | 0.500 | 0.260 | 0.380 | 9.240 | 8.760 | 1.160 | 1.040 | 1.100

80.000 | 4.719 | 1.670 J 9.860 | 9.450 | 0.540 | 0.350 | 0.445 | 9.070 | 8.700 | 1.330 | 1.100 | 1.215 ||
100.000 | 5.878 | 2.080 § 9.750 | 9.380 | 0.650 | 0.420 | 0.535 § 8.920 | 8.630 | 1.480 | 1.170 1.325“

2351 -121-2023-11-23 11:22:03 - 001 - 025 -3

Plate Bearing Test
Pressure (kg/cn¥)
0.1 1 10
0
0.2 e
“"-.“R
75"‘ 0.4 e
§ Rl
S
= 0.6
@
g 08 -
% 1 i
% i
1.2 \ﬁg\ﬂ\’I
1.4
Evi1 1999 Kg/em?
2 aniil s,
Ev2 1723 Kg/cm : % — ﬁifi%\\
Ev2/Evi  0.862 : EEN @ghé -.1&.'{ \
Tested By s o \g Approved
o i)
i %

= e '...-..'. fj- i P . o
FOVYATIT L FOYTAOKY . FOTAVIAY -ré\‘\%{{\{dww&h N 3 ol PA s e paan Bl VYN 1 ol gl
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CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/M/2005-026
CLIENT: Y gliall Sas ) s 15 san 4 Date : 6/7/2023
PROJECT: Aspd - cualedl - oy puall il S| LB Test Place.: Sub-ballast

St. 433+225 : 433+250

Test No. 1 Test No. 2
Pressure
Gauge | At | stress | Dial 1| Dial 2 | sett. 1] sett. 2| 2¥9- | Dial 1 | Dial 2 | sett. 1| sett. 2 Avg.
. Load Sett. Sett.
Reading
kglem” | ton |kglem”| mm | mm | mm | mm | mm | mm | mm | mm | mm | mm |
0 0 0 10.7 | 10.07 0 0 0 10 9.35 0 0 0.71 |
20.000 | 1.186 | 0.420 f10.530( 9.940 | 0.170 | 0.130 | 0.150 §| 9.840 | 9.260 | 0.860 | 0.810 | 0.835

40.000 | 2.346 | 0.830 [10.600] 9.860 | 0.100 | 0.210 [ 0.155 ] 9.710 | 9.190 | 0.990 | 0.880 | 0.935
60.000 | 3.532 | 1.250 | 10.460] 9.770 | 0.240 | 0.300 | 0.270 | 9.600 | 9.110 | 1.100 | 0.960 | 1.030 ||
80.000 | 4.719 | 1.670 [10.350| 9.670 | 0.350 | 0.400 | 0.375 | 9.450 [ 9.040 | 1.250 | 1.030 | 1.140 ||
100,000 | 5.878 | 2.080 | 10.220] 9.600 | 0.480 | 0.470 | 0.475 | 9.370 | 8.950 | 1.330 | 1.120 | 1.225 ||

2351 -121-2023-11-23 11:22:03 - 001 - 025 -3

Plate Bearing Test
Pressure (kg/cm?)
0.1 1 10
0
0.2 . =
E 0.4 = \\\
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% 1
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1.4
Ev1 1870 Kglem?
Ev2 1852 Kglcm?
Ev2/Evi  0.990 il |
Tested B \\pmy/ Approved
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DEVELOPMENT RESEARCH Agalil) gy g i) S0

AND TECHNOLOGICAL o i
PP W PP - — "L A
PLANNING CENTER 5 hlil A_sala
CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/M/2005-027
CLIENT: Y gliall yas e (getsen 48 pid Date : 6/7/2023
PROJECT: A gh - ppalell - m pedl | il g S) LSS Test Place.: Sub-ballast

St. 433+250 : 433+275

Test No. 1 Test No. 2
— e e
IPressure
Gauge | At | stress | Diat 1 | Dial 2 [ sett. 1| sett. 2| AY9 | Diat 1| Dial 2| sett. 1| sett. 2| AYS-
; Load Sett. Sett.
Reading
kg/cm” ton |kg/em”] mm mm mm mm mm mm mm mm mm mm
0 0 0 9 [833[ 0o | o 0 8 [734] 0 0 [0.995
20.000 | 1.186 | 0.420 | 8.760 | 8.240 | 0.240 | 0.090 | 0.165 | 7.780 | 7.250 | 1.220 [ 1.080 [ 1.150

40.000 | 2.346 | 0.830 | 8.610 [ 8.150 | 0.390 | 0.180 | 0.285 | 7.650 | 7.160 | 1.350 | 1.170 | 1.260
60.000 | 3.532 [ 1.250 ] 8.500 | 8.080 | 0.500 | 0.250 [ 0.375 § 7.550 | 7.080 | 1.450 | 1.250 | 1.350
80.000 | 4.719 | 1.670 § 8.380 | 8.010 | 0.620 | 0.320 | 0.470 § 7.430 | 6.970 | 1.570 | 1.360 [ 1.465
100.000 | 5.878 | 2.080 | 8.260 | 7.930 | 0.740 | 0.400 | 0.570 | 7.310 | 6.900 | 1.690 | 1.430 | 1.560

2351 -121 - 2023-11-23 11:22:03 - 001 - 025 - 3

Plate Bearing Test
Pressure (kg/cm?)
0.1 1 10
0 :
0.2 = '
4 [T,
0.
g Tl
g 0.6
N~
B 0.8
2 1
g
& 14 “‘”M\H
1.6
1.8
Ev1 1955 Kgl/cm?
Ev2 1821 Kglem?
[Ev2/Ev1__0.932
Tested By Approved

FOVYATYY 2 YOYYAOYY . FOIAVI4Y - rw.%ﬁ_ 3
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DEVELOPMENT RESEARCH
AND TECHNOLOGICAL
PLANNING CENTER

CAIRO UNIVERSITY

a_'lm‘ﬁl &HJQ\_)LJ&MI =S 3
PP WL 7' [P N~ AT

Plate Load Test Results
Report No. 2023/M/2005-028
CLIENT: Y gliall Gas il e (oo 48 uid Date : 6/7/2023
PROJECT: ASgd - cpalell - oy puall | il gl LY Test Place.: Sub-ballast

St. 433+275 : 433+300

Test No. 1 Test No. 2
Pressure
Gauge et Stress | Dial 1 | Dial 2 | Sett. 1| Sett, 2 AVG: Dial 1 | Dial 2 | Sett. 1| Sett. 2 g
: Load Sett. Sett.
Reading
kglem” | ton |kglem*l mm [ mm [ mm | mm | mm | mm | mm | mm [ mm | mm
] 0 0 0 10 9.45 0 0 0 9.9 9.4 0 0 0.075

20.000 | 1.186 | 0.420 § 9.830 | 9.380 | 0.170 | 0.070 [ 0.120 § 9.730 | 9.310 | 0.270 | 0.140 | 0.205
40.000 | 2.346 | 0.830 § 9.740 | 9.300 | 0.260 | 0.150 | 0.205 § 9.600 | 9.230 | 0.400 | 0.220 | 0.310
60.000 | 3.532 | 1.250 § 9.630 | 9.220 | 0.370 [ 0.230 | 0.300 § 9.480 | 9.140 | 0.520 | 0.310 | 0.415

2351 -121 - 2023-11-23 11:22:03 - 001 - 025 - 3

80.000 | 4.719 | 1.670 J 9.500 | 9.150 | 0.500 | 0.300 | 0.400 | 9.350 | 9.050 | 0.650 [ 0.400 | 0.525
100.000 | 5.878 | 2.080 | 9.390 | 9.070 | 0.610 | 0.380 [ 0.495 | 9.240 | 8.970 | 0.760 | 0.480 | 0.620
Plate Bearing Test
Pressure (kg/cm?@)
0.1 1 10
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0.1 <
_— L T~
S o3 e AW
~ : it
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¥ 05
w

0.6

0.7
Ev1 1942 Kglem?
Ev2 1758 Kog/cm®
Ev2/Evi  0.905
Tested By Approved
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E-mail: info@drtpc.org Mail: 12211Giza - Egypt P.O.Box: 38 Fax: 35736601 Tel.: 35707713 - 35687696 - 35728532 - 35728623
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DEVELOPMENT RESEARCH

wi &4 G 9 Iﬂb\...&lu'l IS pa

 PLANNING CENTER sl bt
SJ..—hL'-ﬂ'u Azala
CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/V1/2005-029
CLIENT: ¥ gliall as ) 18 (5 duis AS Date : 6/7/2023
PROJECT: ASph - cpalel) - sl il g Sl jladll Test Place.: Sub-ballast
St. 433+300 : 433+325
o Test No. 1 Test No. 2
e
3 |[Pressure
[ ame ]
> | cauge | A" | stress | Dial 1| Dial 2 | Sett. 1| Sett. 2 AVG. | oot 1 | Dial 2 | sett. 1| sett. 2| AV9:
— Load Sett. Sett.
= Reading
o kglem”* | ton |kglem*l mm | mm | mm [ mm | mm | mm | mm | mm | mm | mm
e [o 0 0 10.6 | 9.97 0 0 0 10 | 9.47 0 0 0.55 |
$ 20.000 | 1.186 | 0420 | 10.430] 9.880 | 0.170 | 0.090 | 0.130 | 9.840 | 9.380 | 0.760 | 0.590 [ 0.675 |
— | 40.000 | 2.346 | 0.830 J10.310] 9.800 | 0.290 | 0.170 | 0.230 § 9.710 | 9.300 | 0.890 | 0.670 | 0.780
e || 60.000 | 3.532 | 1.250 J10.200] 9.730 | 0.400 | 0.240 | 0.320 } 9.600 | 9.240 1.000 | 0.730 | 0.865
2 I'80.000 | 4.719 | 1.670 f10.060] 9.650 | 0.540 | 0.320 | 0.430 | 9.460 | 9.170 | 1.140 | 0.800 | 0.970
E 100.000 | 5.878 | 2.080 | 9.940 | 9.560 | 0.660 | 0.410 | 0.535 | 9.370 | 9.090 [ 1.230 | 0.880 | 1.055
=
[ |
S Plate Bearing Test
o Pressure (kg/cm?)
§ (1. 1 10
0
~—
0.2 ---“-_ "‘!._‘-
_—
g T~
E 0.4 \
= »
g 0.6
E @--..._____‘
s 0.8 X
» N
W 1 \F
1.2 -
Ev1 1860 Kglem®
Ev2 1964 Kgl/cm®
Ev2/Evi  1.056
Tested By Approved
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DEVELOPMENT RESEARCH Ll i gay g il bl S 5

AND TECHNOLOGICAL sce .-
—aolsiSilila gadsl

PLANNING CENTER B y—alill d_sala

CAIRO UNIVERSITY

Plate Load Test Results
Report No. 2023/M/2005-030

CLIENT: Y gliall pan ) 18 (odsen 48 pid Date : 6/7/2023

PROJECT: g - Cppadel] - g peadl | il gl LAY Test Place.: Sub-ballast
St. 433+325 : 433+350

_ Test No. 1 _ TestNo.2

Pressure

Gauge | A | stress | Dial 1| Dial 2| sett. 1| sett. 2| 2¥9- | Dial 1 | Dial 2 | Sett. 1| sett. 2| AV
Reading Load Sett. Sett.

kglem” | ton |[kalem’ mm [ mm [ mm | mm | mm [ mm | mm | mm | mm | mm
0 0 0 8 _|cw® |, 0 | u04)| 150 7_| 647 | 0 0_ [ 0.965
| 20.000 1.186 | 0.420 | 7.810 | 7.330 | 0.190 | 0.070 | 0.130 | 6.850 | 6.380 | 1.150 | 1.020 | 1.085
40.000 | 2.346 | 0.830 § 7.700 | 7.260 | 0.300 | 0.140 | 0.220 § 6.710 | 6.290 | 1.290 | 1.110 | 1.200
60.000 | 3.532 | 1.250 § 7.590 | 7.190 | 0.410 | 0.210 | 0.310 | 6.580 | 6.210 | 1.420 | 1.190 | 1.305
80.000 | 4719 | 1.670 | 7.480 | 7.110 | 0.520 | 0.290 | 0.405 § 6.490 | 6.140 | 1.510 | 1.260 | 1.385

2351 -121 - 2023-11-23 11:22:03 - 001 - 025 - 3

|‘|00.DOO 5878 | 2.080 | 7.370 | 7.030 | 0.630 | 0.370 | 0.500 § 6.380 | 6.070 | 1.620 | 1.330 | 1.475
Plate Bearing Test
Pressure (kg/cn?)
0.1 1 10
0
0.2 b SIS
T 04 | \\\
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Ev1 2020 Kglcm?®
Ev2 1981 Kglem?®
Ev2/Ev1 0.981
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DEVELOPMENT RESEARCH
AND TECHNOLOGICAL
PLANNING CENTER

Agalll) & gy g ) ki) S 30
2 4 Ja_dadill g
B i) Analas

CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/M/2005-031
CLIENT: S gliall yas M Lo (sdses 48 pd Date : 6/7/2023
PROJECT: ASpd - Cpaled) - pspedl) il pe <l JLBEY Test Place.: Sub-ballast

St. 433+350 : 433+375

Test No. 1 Test No. 2

Pressure

Gauge | A% | stress | pial 1| Dial 2 | sett. 1| sett. 2| 2Y9" | pial 1 | Dial 2 | sett. 1] sett. 2| AV9"
Reading Load Sett. Sett. ||

kglem” | ton |[kg/em‘] mm | mm | mm mm | mm | mm | mm | mm | mm | mm

0 0 0 9 8.48 0 0. 3[i=0 8 7.49 0 0 ]0.995]
20.000 | 1.186 | 0.420 [ 8.830 [ 8.400 | 0.170 | 0.080 | 0.125 | 7.840 | 7.400 | 1.160 [ 1.080 [ 1.120 ]
40.000 | 2.346 | 0.830 [ 8.710 ] 8.330 | 0.290 | 0.150 | 0.220 | 7.720 | 7.330 | 1.280 | 1.150 | 1.215
60.000 | 3.532 | 1.250 | 8.540 | 8.250 | 0.460 | 0.230 | 0.345 | 7.550 | 7.250 | 1.450 | 1.230 | 1.340
80.000 | 4.719 | 1.670 [ 8.420 | 8.180 | 0.580 | 0.300 | 0.440 | 7.430 | 7.190 | 1.570 | 1.290 | 1.430
100.000 | 5.878 | 2.080 | 8.290 | 8.110 | 0.710 | 0.370 | 0.540 ] 7.300 | 7.100 | 1.700 | 1.380 | 1.540

2351 - 121 - 2023-11-23 11:22:03 - 001 - 025 - 3

Plate Bearing Test
Pressure (kg/cnP)
0.1 1 10
0
0.2 bz e

.-.E.,\ 0.4 N \‘
g 0.6
S
® 0.8
Q
g .
% 1.2 ?!""---....&“]:?%
& 14 \“»m\m

Ev1 1732 Kglem?®
Ev2 1752 Kglem?
Ev2/Evi  1.012
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DEVELOPMENT RESEARCH

AND TECHNOLOGICAL
PLANNING CENTER
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Bl dnala
CAIRO UNIVERSITY
Plate Load Test Results
Report No, 2023/M/2005-032
CLIENT: Y gliall an lf e (st A8y Date : 6/7/2023
PROJECT: Apd - Cpadell - o pud) | g Sl) L) Test Place.: Sub-ballast
St. 433+375 : 433+400
(0]
o Test No. 1 Test No. 2
e adl b B
< ||Pressure
~ | Gauge | At | stress | Dial 1| Dial 2 | sett. 1| sett. 2| A9 | Diat 1 | Dial 2 | sett. 1| sett, 2| AV
=) _ Load Sett. Sett.
< ||Reading
g I(g.-'t:m2 ton |kglcm’] mm mm mm mm mm mm mm
Q 0 0 0 10 9.53 0 0 ) 10 9.33
— 20.000 | 1.186 | 0.420 ] 9.850 | 9.450 | 0.150 | 0.080 [ 0.115 [ 9.750 [ 9.250
; 40.000 | 2.346 | 0.830 § 9.730 | 9.350 | 0.270 | 0.180 | 0.225 | 9.600 | 9.170
S 60.000 | 3.532 | 1.250 § 9.610 | 9.260 | 0.390 | 0.270 | 0.330 § 9.490 | S.010
—~ || 80.000 | 4.719 | 1.670 ] 9.520 | 9.150 | 0.480 | 0.380 | 0.430 | 9.340 | 8.940
oy |[[100.000 | 5.878 | 2.080 ] 9.390 | 9.090 | 0.610 | 0.440 | 0.525 ] 9.160 | 8.910
5
~ :
= Plate Bearing Test
5 Pressure (kg/cn¥)
I 0.1 1 10
0
0.1
= 0.2
g
E 03
kS
s 04 |
S os
]
S 061+— | —
S ’
Ev1 1821 Kgl/cm?
Ev2 1551 Kglem?
Ev2/Ev1  0.852
Tested By Approved
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DEVELOPMENT RESEARCH BT B ey g O i) 38
AND TECHNOLOGICAL PN R A NE -

PLANNING CENTER 5 il Lndla

CAIRQO UNIVERSITY

Plate Load Test Results
Report No. 2023/M/2005-033
CLIENT: Y gliall yan Jlf 18 (gt AS Date : 6/7/2023
PROJECT: A 6d - cpald) - g el | Pl Sl LSS Test Place.: Sub-ballast

St. 433+400 : 433+425

Test No. 1 Test No. 2
Pressure Act Av Av
Gauge " | Stress | Dial 1 | Dial 2 | Sett. 1| Sett. 2 9- | pial 1 | Dial 2 | Sett. 1| Sett. 2 H
. Load Sett. Sett.
Reading
kglem* ton |kg/em“]l mm mm mm mm mm mm mm mm mm mm
0 0 0 10 9.54 0 0 0 10 9.42 0 0 0.06

20.000 | 1.186 | 0.420 [ 9.910 [ 9.450 | 0.090 | 0.090 | 0.090 | 9.800 | 9.330 | 0.200 | 0.210 | 0.205
40.000 | 2.346 | 0.830 ] 9.800 | 9.350 | 0.200 | 0.190 | 0.195 | 9.650 | 9.250 | 0.350 | 0.290 | 0.320
60.000 | 3.532 | 1.250 ] 9.630 | 9.270 | 0.370 | 0.270 | 0.320 } 9.530 | 9.180 | 0.470 | 0.360 | 0.415

80.000 | 4.719 | 1.670 | 9.500 | 9.200 | 0.500 | 0.340 | 0.420 | 9.410 | 9.100 | 0.590 | 0.440 | 0.515
100.000 | 5.878 | 2.080 | 9.350 | 9.130 | 0.650 [ 0.410 | 0.530 § 9.280 | 9.010 | 0.720 | 0.530 0.625|

Plate Bearing Test

2351 - 121 -2023-11-23 11:22:03 - 001 - 025 -3

Pressure (kg/cm?)
0.1 1 10
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Ev2/Evi  1.116 S EANA
Tested By ( 3 % } Approved
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AND TECHNOLOGICAL > sl | Begladill g
PLANNING CENTER o —alal d_adla
CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/M/2005-034
CLIENT: Y gliall Gan lf L8 potuiw 45 uid Date : 6/7/2023
PROJECT: ASof - ppaded) - pypeall il s ) LB Test Place.: Sub-ballast
St. 433+425 : 433+450
Test No. 1 Test No. 2
Pressure A Ay g
Gauge L .| Stress | Dial 1 | Dial 2 | Sett. 1| Sett, 2 9 | Dial 1 | Dial 2 | Sett. 1| Sett. 2 i3
: oad Sett. Sett,
Reading
kglem” | ton |[kglem*l mm [ mm | mm | mm | mm | vm | mm | mm | mm | mm
0 0 0 10 9.46 0 0 0 8 7.35 0 0 2.055

20.000 | 1.186 | 0.420 ] 9.860 | 9.380 | 0.140 | 0.080 [ 0.110 § 7.840 | 7.260 | 2.160 | 2.200 | 2.180
40.000 | 2.346 | 0.830 § 9.740 | 9.300 | 0.260 | 0.160 | 0.210 § 7.750 | 7.200 | 2.250 | 2.260 | 2.255
60.000 | 3.532 [ 1.250 § 9.650 | 9.230 | 0.350 | 0.230 | 0.290 | 7.620 | 7.140 | 2.380 | 2.320 | 2.350
80.000 | 4719 | 1.670 J 9.540 | 9.150 | 0.460 | 0.310 [ 0.385 | 7.500 | 7.080 | 2.500 | 2.380 | 2.440
100.000 | 5.878 | 2.080 § 9.420 | 9.080 | 0.580 | 0.380 | 0.480 | 7.410 ] 7.020 | 2.590 | 2.440 | 2.515

2351 - 121 -2023-11-23 11:22:03 - 001 - 025 - 3

Plate Bearing Test
Pressure (kg/cnm?)
0.1 1 10
0 e
0.5 .
-
g 1 -
3
ey
g 1.5
S 2
3 =
m e
2'5 M
3 .
Ev1 2093 Kg/cm?®
Ev2 2086 Kg/cm?
Ev2/Ev1  0.997
Tested By Approved
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DEVELOPMENT RESEARCH
AND TECHNOLOGICAL
PLANNING CENTER

CAIRO UNIVERSITY

Al & gy 9 il i) S sa
gl sl ___Jadl) g
E_)—hm'lgl-a.a]@

Plate Load Test Results
Report No. 2023/M/2005-035
CLIENT: ¥ gliall yan Jf L& (otice 4S Date : 6/7/2023
PROJECT: ASgph - ppadell - g puddl g Sl] jLEEY Test Place.: Sub-ballast

St. 433+450 : 433+475

TestNo.1 Test No. 2
Pressure
Gauge | A | stress | Dia1 1| Dial 2 | sett. 1] sett. 2| A¥9" | Dial 1 | Dial 2| sett. 1] sett. 2| A9
Reading Load Sett. Sett.

kglem® | ton |kg/em’] mm | mm [ mm | mm | mm | mm | mm | mm | mm | mm
0 0 0 10 9.36 0 0 0 9.9 9.39 0 0 0.035
20.000 | 1.186 | 0.420 | 9.850 | 9.300 | 0.150 | 0.060 | 0.105 § 9.760 | 9.300 | 0.240 | 0.060 | 0.150
40,000 | 2.346 | 0.830 | 9.740 | 9.220 | 0.260 | 0.140 | 0.200 § 9.640 | 9.210 | 0.360 | 0.150 | 0.255
60.000 | 3.532 | 1.250 | 9.630 | 9.170 | 0.370 | 0.190 | 0.280 | 9.520 | 9.120 | 0.480 | 0.240 | 0.360

80.000 | 4.719 | 1.670 § 9.540 | 9.080 | 0.460 | 0.280 | 0.370 | 9.440 [ 9.040 | 0.560 | 0.320 | 0.440
100.000 | 5.878 | 2.080 § 9.430 | 9.020 | 0.570 | 0.340 | 0.455 J 9.360 | 8.970 | 0.640 | 0.390 | 0.515

2351-121-2023-11-23 11:22:03 - 001 - 025 - 3

Plate Bearing Test
Pressure (kg/cm?)
0.1 1 10
0
_ 0.1 f\-
§ 02 N3N
g N ZL\\\
g 0.3 'w\’
q, -~
3 i
0.5 \Eﬁ
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Ev1 2175 Kglem?
Ev2 2026 Kg/cm®
[Ev2/Ev1__ 0.932
Tested By Approved
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AND TECHNOLOGICAL e 51 9360 Ja a3l
PLANNING CENTER ‘i’iﬁ e

CAIRO UNIVERSITY

Plate Load Test Results
Report No. 2023/M/2005-036
CLIENT: Y gliall e Jf L8 (otw 48 4 Date : 8/7/2023
PROJECT: A pd - cpaded) - oy peal) | iy gl JLBEY Test Place.: Sub-ballast

St. 433+475 : 433+500

5 Test No. 1 L o Test No. 2
Pressure Act Ay
Gauge * | stress | Dial 1 | Dial 2 | Sett. 1| Sett. 2| 29" | Dial 1 | Dial 2 | Sett. 1
o Load Sett.
Reading
kglem’ | ton |kglem’l mm | mm | mm | mm | mm | mm | mm | mm
0 0 0 10 9.53 0 0 0 10 9.42 0

20.000 | 1.186 | 0.420 [ 9.900 [ 9.450 [ 0.100 | 0.080 [ 0.090 ] 9.800 | 9.320 [ 0.200 | 0.210 | 0.205
40.000 | 2.346 | 0.830 § 9.800 [ 9.360 | 0.200 | 0.170 | 0.185 J 9.650 | 9.240 | 0.350 | 0.290 | 0.320
60.000 | 3.532 | 1.250 § 9.630 | 9.270 | 0.370 | 0.260 | 0.315 } 9.530 | 9.170 | 0.470 | 0.360 | 0.415
80.000 | 4.719 [ 1.670 ] 9.500 | 9.200 | 0.500 | 0.330 | 0.415§ 9.410 | 9.080 | 0.590 | 0.450 | 0.520
100.000 | 5.878 | 2.080 | 9.340 | 9.140 | 0.660 | 0.390 | 0.525 § 9.290 | 9.020 | 0.710 | 0.510 | 0.610

e e e e el
——

2351 -121-2023-11-23 11:22:03 - 001 - 025 - 3

Plate Bearing Test
Pressure (kg/crm?)
0.1 1 10
0
0.1 ‘“-«\\
\H‘
e S .
§ 0.2 __;\\ \\
~
g 04 S
2 \\
% 05 ok
7 &
0.6
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[Evi 1656 Kglem?
Ev2 1858 Kg/cm?

Ev2/Ev1  1.122
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Tested By g Wé i : Appr@ved
| .'E "“r

R X 7 % 7 . . =
rwx.'f\jt Y¥ . FoVYAerY - ForAYI4Y . YoV, \rl.g"q,qa_- wrm-_fgﬁ&ﬁ.-_ A YA a paa = B3 VYT T o ol
E-mail: info@drtpe.org Mail: 12211Giza - Egypt P.0'Bx; 36" E4¥£35736607 Tel.: 35707713 - 35687696 - 35728532 - 35728623

U’

(L




DEVELOPMENT RESEARCH
AND TECHNOLOGICAL
PLANNING CENTER

M‘&HJ il i) 38 0
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3 —lal) dnala
CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/M/2005-037
CLIENT: Y glial! as ol L8 gutien 48 4 Date : 8/7/2023
PROJECT: A48 - Cpaled) - pot el | s S L) Test Place.: Sub-ballast

St. 433+500 : 433+525

Test No. 1 Test No. 2
Pressure
Gauge | A | stress | Dial 1 | Dial 2| sett. 1| sett. 2| AY9 | Dial 1| Dial2 | sett. 1| sett. 2| 279
Load Sett. Sett.
Reading
kglem* | ton |[kg/em*l mm [ mm | mm [ mm | mm | mm | mm | mm | mm [ mm
0 0 0 10 9.5 0 0 0 8 7.46 0 0 2.02

[20.000 | 1.186 | 0.420 ] 9.820 | 9.400 [ 0.180 [ 0.100 [ 0.140 | 7.870 [ 7.370 | 2.130 | 2.130 | 2.130
40.000 | 2.346 | 0.830 [ 9.700 | 9.310 [ 0.300 | 0.190 | 0.245 | 7.750 | 7.300 | 2.250 | 2.200 | 2.225
60.000 | 3.532 | 1.250 | 9.590 | 9.220 | 0.410 | 0.280 | 0.345 | 7.630 | 7.240 | 2.370 | 2.260 | 2.315
80.000 | 4.719 | 1.670 | 9.480 | 9.330 | 0.520 | 0.170 | 0.345 | 7.540 | 7.160 | 2.460 | 2.340 [ 2.400 |
100.000 | 5.878 | 2.080 | 9.360 | 9.250 | 0.640 | 0.250 | 0.445 | 7.450 | 7.090 | 2.550 | 2.410 | 2.480 ||
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Plate Bearing Test
Pressure (kg/cm?)
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CAIRO UNIVERSITY
Plate Load Test Results
Report No. 2023/M/2005-038
CLIENT: Y gliall yaa JHf 48 (s dse AS pi Date : 8/7/2023
PROJECT: g8 - Gpaled) - o pul) iy g <l L) Test Place.: Sub-ballast
St. 4334525 : 433+550
(ai}]
A Test No. 1 Test No. 2
ol — —
© ||Pressure Act Ao e
|| cauge * | stress | Dial 1| Dial 2 | Sett. 1| Sett. 2 * | pial 1 | Dial 2 | Sett. 1| Sett, 2| V9"
= : Load Sett. Sett.
= |[|Reading
e | kglem® | ton [kglem®| mm [ mm | mm [ mm | om [ om [ mm | mm | mm | mm
I 0 0 0 9 | 847 | 0 0 0 8 7.4 0 0 | 1.035
< ["20.000 [ 1.186 [ 0.420 | 8.870 | 8.380 [ 0.130 | 0.090 [ 0.110 | 7.860 [ 7.310 | 1.140 | 1.160 | 1.150
— | 40.000 | 2.346 | 0.830 [ 8.740 | 8.300 | 0.260 | 0.170 | 0.215 | 7.740 | 7.200 | 1.260 | 1.270 | 1.265
g 60.000 | 3.532 | 1.250 | 8.610 | 8.270 | 0.390 | 0.200 | 0.295 | 7.630 | 7.120 | 1.370 | 1.350 | 1.360
— |l 80.000 | 4.719 | 1.670 ] 8.500 | 8.190 | 0.500 | 0.280 | 0.390 | 7.510 | 7.050 | 1.490 | 1.420 | 1.455
e | 100.000 | 5.878 | 2.080 | 8.350 | 8.110 | 0.650 | 0.360 | 0.505 ] 7.400 [ 6.970 | 1.600 | 1.500 | 1.550
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: Plate Bearing Test
" Pressure (kg/cm?)
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Ev1 2046 Kglem? :f@g\
Ev2 1930 Kg/cm?® "‘s\;\
Ev2/Ev1  0.943 P :
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E-mail: info@drtpc.org Mail: 12211Giza - Egypt P.0.Box: 38 Fax: 35736601 Tel.: 35707713 - 35687696 - 35728532 - 35728623



